
SR72 TRU-TURF EQUIPMENT NOV '04
Number SPARE PARTS LIST Use

SR7201 Body
SR7202 Slicer handle
SR7203 Safety Pin
SR7204
SR7205 Washer 5/8 Flat ZP
SR7206 Nyloc Nut 5/8 Unc
SR7207 Bolt 1" x 2 1/2" Unc
SR7208 Washer 1" ZP Flat
SR7209 Washer 1" Z Spring
SR7210 Bracket Top 3 point Linkage
SR7211 Bolt 3/4 x 2 Unc
SR7212 Washer 3/4 ZP Spring
SR7213 Pin Top Link 7/8"
SR7214 Bracket Chain Pivot
SR7215 Roller
SR7216 Housing Bearing P208K
SR7217 Bearing UC208-24K
SR7218 Spacer Slicer
SR7219 Shaft Slicer
SR7220 Spring Slicer
SR7221 Spacer Drilled
SR7222 Bolt & Nut
SR7223 Chain 16mm Galvanised; 13 Links
SR7224 Blade Slicer
SR7225 Lynch Pin 7/16"
SR7226 Spacer Slicer Handle
SR7227 Bolt 5/8" x 2 1/2" Unc
SR7228 Sticker - Rear
SR7229 Sticker - End
SR7230 Sticker - 40 hp
SR7231 Weight End Bracket
SR7232 Weight Connecting Bar
SR7233 Weight Bracket Set - incl. 4 x SR7231;
SR7233 2 x SR7232; 8 x Bolts 5/8" x 1.3/4" UNC;
SR7233 8 x 5/8" Spring Washer;2 x 3/8" x 1.1/4"
SR7233 NF Bolts;2 x 3/8" Nyloc Nuts

T3000 Body; Triplex Head


	Sheet1

